



IAS Laboratories

2515 East University Drive
Phoenix, Arizona 85034
(602) 273-7248
Fax (602) 275-3836

Date Received: February 26, 2024

Work Order: 24B0436

Submitted By: Erik

Report To: Based Brand LLC

Project: Shilajit Resin Lab Testing

Sample Results

[TOC, 1] Sample Results

Sample Name: SR0001

IAS Lab ID: 24B0436-01 (Other)

	Result	MRL	Units	Method
Metals				
Arsenic (As)	0.64	<0.10	ppm	EPA 3050B / 6020
Time Analyzed: 3/4/2024 5:16:00PM				
Cadmium (Cd)	0.26	<0.10	ppm	EPA 3050B / 6020
Time Analyzed: 3/4/2024 5:16:00PM				
Lead (Pb)	0.79	<0.10	ppm	EPA 3050B / 6020
Time Analyzed: 3/4/2024 5:16:00PM				
Mercury (Hg)	ND	<0.10	ppm	EPA 3050B / 6020
Time Analyzed: 3/4/2024 5:16:00PM				

MRL: Minimum Reporting Limit

ND: None Detected

The contents of this report apply to the sample(s) analyzed in accordance with the chain of custody document.
No duplication of this report is allowed, except in its entirety.